
 

  

D4.1: Requirements and Design of the Use Cases  

Task 4.1: Framework Requirements & Use Case 
Design  

WP4: Pilot Demonstration, Analysis & System 
Specifications: Background, Requirements, and 
Materials  

Author: Nikolas Flourentzou, CMMI 
Date: 30 June 2024  

Ref. Ares(2024)4675740 - 28/06/2024



  

 

2 

 

www.imermaid.eu 

iMERMAID D4.1: Requirements and design of the Use Cases 

GRANT AGREEMENT 
NUMBER 

101112824 

ACRONYM/ FULL TITLE iMERMAID/ Innovative solutions for Mediterranean 
Ecosystem Remediation via Monitoring and 
decontamination from Chemical Pollution 

START DATE 01 June 2023 

END DATE 31 May 2026 

PROJECT URL www.imermaid.eu   

DELIVERABLE TITLE ‘Requirements and design of the Use Cases’ 
[...]
ANNEX D: Use Case 4 ........................................................................................................................... 42 

ANNEX E: Use Case 5 ........................................................................................................................... 50 

 

 
  



  

 

6 

 

www.imermaid.eu 

iMERMAID D4.1: Requirements and design of the Use Cases 

Acronyms  
 

Al Aluminium 

BOD Biochemical Oxygen Demand 

Cd Cadmium 

COD Chemical Oxygen Demand 

CoEC Contaminants of Emerging Concern 

Cu Copper 

D Deliverable 

EC European Commission 

ECs Electrochemical Sensors 

EEZ Exclusive Economic Zone 

EU European Union 

GC-MS Gas Chromatography-Mass Spectrometry 

Hz Hertz 

KPI Key Performance Indicator 

L Litres 

LTP Leachate Treatment Plant 

M Metres 

Mg Micrograms 

MSW Municipal Solid Waste 

NTU Nephelometric Turbidity Unit 

Pb Lead 

PDP Pulsed Discharge Plasma 

PPB Parts per billion 

PV Photovoltaic 

RO Reverse Osmosis 

T Task 

TSS Total Suspended Solids 

UC Use Case 

WP Work Package 

WWTP Waste Water Treatment Plant 

Zn Zinc 



  

 

7 

 

www.imermaid.eu 

iMERMAID D4.1: Requirements and design of the Use Cases 

1. Introduction  
This deliverable serves the preparation of the iMERMAID’s Use Cases for the International Standards of 
System Engineering Planning. Each Use Case leader has prepared a report for the technologies of their 
Use Case (see Annexes A-E). Apart from the preparation of the technical objectives for each Use Case, 
the deliverable considers both the functional and non-functional requirements, the definition of pilot 
scenarios, and the alignment of the project outcomes with the regulations. This deliverable initiates the 
identification of potential stakeholders based on each Use Case, which will be further developed in WP5 
of the iMERMAID project.  

The deliverable refers to Part 4 of ISO/IEC/IEEE 24748 — Systems and software engineering — Life cycle 
management. This part (ISO/IEC/IEEE 24748-4: Systems engineering planning), which draws on key 
aspects of the former ISO/IEC 26702 (IEEE 1220), focuses on the processes required for successful 
planning and management of the project’s systems engineering effort. This draws critical attention for 
the development of a Systems Engineering Management Plan to emphasise or differentiate technical 
contributions in the processes under discussion. The five parts of ISO/IEC 24748 are intended to 
facilitate the joint usage of the process content of ISO/IEC/IEEE 15288 and ISO/IEC 12207, to provide 
unified and consolidated guidance on the life cycle management of systems and software. In this way, 
ISO/IEC 24748 ensures consistency in system concepts and life cycle concepts, such as models, stages, 
processes, process application, key points of view, and adaptation.  

By the end of the project’s first year, the Use Case Leaders prepared a technical report about their 
corresponding Use Case. The reports provide the means of preparation for the International Standards 
of the System Engineering Planning, which includes all the required steps for smooth development of 
the technologies used on specific systems. These steps are summarised in the following sections, where 
we consider the functional and non-functional requirements, constraints, stakeholders’ identification, 
research needs, scenario definition, KPIs, and validation requirements, among other information.  

 



  

 

8 

 

www.imermaid.eu 

iMERMAID D4.1: Requirements and design of the Use Cases 

2. Pilot Overview  
iMERMAID pilots are five Use Cases demonstrated in Spain, Tunisia, Italy, Cyprus, and Greece. Each Use 
Case is led by one local partner from the iMERMAID consortium: SOCAMEX, Opalia Pharma (Opalia), 
Società Metropolitana Acque Torino (SMAT), Cyprus Marine and Maritime Institute (CMMI), and United 
Association of Solid Waste Management (ESDAK) in Crete, respectively.  

Two of the Use Cases are at Wastewater Treatment Plants, one is at a Leachate Treatment Plant, one is 
at a Pharmaceutical Industry, and one is at an open-sea moored scientific buoy. The first four Use Cases 
aim to remove certain pollutants from the water before they are released in nature, which will 
eventually end up in the sea, and the last Use Case aims to detect and monitor the concentration of 
certain Contaminants of Emerging Concern (CoEC) already released in the sea.  

The Use Cases demonstrate the technologies developed by iMERMAID partners, which are Eden Tech 
(EDEN), WeeeFiner, Hellenic Centre for Marine Research (HCMR), Biosense Institute (BIOS), IRIS slr 
(IRIS), Université d’Angers (UA), Università di Firenze (UNIFI), Ecole Nationale d'ingenieurs de Gabes 
(ENIG), CubexLab (CUB), Zentrix Lab (ZEN), SoftWater srl (Softwater), Fundación Instituto Tecnológico 
de Castilla y León (ITCL), and National Technical University of Ukraine Igor Sikorsky Kyiv Polytechnic 
Institute (NTUU KPI).  

 

2.1. Use Case 1   

Upstream removal of CoECs from the wastewaters of the Mediterranean Basin  

Wastewater treatment plants (WWTPs) receive and treat jointly wastewater coming from different 
sources, including household and industrial water. Due to the nature of such wastewater, a variety of 
contaminants are expected to be present due to the recalcitrant behaviour of these compounds to 
conventional WWTP treatments. In Use Case 1 area, the high importance of the agricultural activities 
leads to the presence of pesticides in wastewater. In Spain, location of Use Case 1, due to strong water 
restrictions during drought periods, opportunities to decrease water stress and recycling of treated 
water are explored.  

The main goal of Use Case 1 is to develop a solution for the remediation of agricultural wastewater: to 
deploy and demonstrate a novel and sustainable monitoring and remediation system based on 
Electrochemical organic sensor and Pulsed Discharge Plasma (PDP) to monitor and eliminate hazardous 
pollutants such as pesticides, herbicides, fertilizers, and other chemicals (pharmaceuticals, endocrine 
disruptors, hormones).  

The main approach of Use Case 1 solutions consists of providing practical tools for on-site treatment of 
wastewater, to address contamination directly at the source, dealing with critical spills close to the point 
of entry and reduce downstream pollution.  

 

2.2. Use Case 2  

Demonstration of innovative solutions for the removal of pharmaceutical contaminants  

In this Use Case, a remediation solution will be demonstrated at a Tunisian pharmaceutical industry. 
The objective of demonstrating the innovative solutions in this Use Case is to effectively mitigate 
chemical pollution at its origin, preventing its entry into water bodies.  This is facilitated by enhancing 
the removal efficiencies of organic pharmaceutical pollutants using both conventional treatment 
methods and an innovative microfluidic system. To evaluate the efficiency of this system, the 



  

 

9 

 

www.imermaid.eu 

iMERMAID D4.1: Requirements and design of the Use Cases 

degradation of three representative molecules — Diclofenac, Ibuprofen, and Ketoprofen — will be 
monitored using an electrochemical sensor box specifically designed for these compounds. Additionally, 
as a prefiltration to the microfluidic system, a prefiltration system developed by repurposing discarded 
reverse osmosis membranes will also be demonstrated. The idea is to implement membrane treatments 
before EDEN remediation process to test the retention rate of molecules using new and used 
membranes, aiming to reduce the turbidity of wastewater and enhance the system effectiveness. 

 

2.3. Use Case 3  

Demonstration of innovative solutions for the removal of heavy metals  

This Use Case will be deployed to demonstrate the removal of heavy metals from wastewater. The pilot 
is a WWTP located in the Metropolitan Area of Turin, designed for a population of 9000 inhabitants.  

The WWTP consists of an initial screening of gross solids, skimming of fats, oils and grease. This is 
followed by a denitrification process in an anoxic environment and a primary oxidation. The process 
continues with a secondary oxidation and sedimentation. Finally, the disinfectant is dosed into the 
outlet channel of the secondary sediments.  

This WWTP has been selected for Use Case 3 since high concentration of Zinc were sporadically detected 
at wastewater inlet.  

The aim of the pilot is i) to characterise the content of metal in the water entering the WWTP and to 
eventually detect anomalous discharge above the limits by means of the electrochemical inorganic 
sensor; ii) to remove heavy metals (Zn, Cu, Al) from wastewater by means of 4D Scavenger technology; 
iii) to verify the performances of the monitoring system and the treatment technology.  

Both the technologies and the monitoring system should be able to deal with wastewater (also by means 
of proper pre-treatments), that is characterised by high (and variable) concentration of Biochemical 
Oxygen Demand (BOD), Chemical Oxygen Demand (COD) and Total Suspended Solids (TSS).  

The data will be made available to the end-user though a dedicated web interface for the remote 
visualisation of collected data.  

 

2.4. Use Case 4  

Monitoring platform on the Mediterranean Sea  

This Use Case will be implemented to demonstrate the monitoring of CoEC at the Mediterranean Sea. 
The Use Case is a moored buoy which serves as a research fixed platform for contributing to marine 
observation and marine data exchange.  

Currently, the facility measures various parameters, including conductivity, salinity, pressure, water 
temperature, dissolved oxygen, chlorophyll-a, turbidity, fluorescence, dissolved organic matter, pH, 
nitrates, current speed and direction, acoustic, and meteorological information. Additionally, three 
technologies will be developed under operational environment (nitrites sensor, heavy-metal sensor, 
and oil sensor) but only the oil-sensor will be installed in the buoy for being tested under real conditions.  

In the Use Case, the iMERMAID consortium will also employ the technology for monitoring water bodies 
using satellite data. The satellite data will be employed to assimilate the data from in-situ sensors, 
incorporate innovations and provide a cross-assessment, comparing satellite data recognition with data 



  

 

10 

 

www.imermaid.eu 

iMERMAID D4.1: Requirements and design of the Use Cases 

available from sensors. This assimilation is the combination of in-situ data with all available information 
from numerical models describing the ocean dynamics, observations, and prior information.  

 

2.5. Use Case 5  

Demonstration of innovative solutions for the removal of organic contaminants from landfill 
leachates  

Leachates treatment plant of the Pera Galini Municipal Sanitary landfill located in Crete is the 
demonstration site of Use Case 5. Sanitary landfill leachate is a strongly polluted wastewater with a 
variety of components. It is a wastewater type that is characterised by high organic and inorganic 
pollutant concentrations, and the presence of a wide range of chemicals in municipal solid waste (MSW) 
landfill leachates is expected and documented.  

Currently, the Leachate Treatment Plant (LTP) is monitored monthly through sampling and laboratory 
analyses of various parameters, which are selected according to the obligations set by the 
environmental license of the Sanitary landfill (e.g., physicochemical, chemical, biological parameters, 
etc).  

The average raw leachate flow rate entering the plant is 110 m3/day and the operation of the plant 
today includes the following three treatment stages:  

a) A physical/chemical process including coagulation, flocculation and Dissolved Air Flotation b), a 
physical/biological treatment based on a Membrane BioReactor and c) a purification process with 
Reverse Osmosis technology. The effluent after degasification and chlorination can be used for irrigation 
and/or recirculation to the landfill for enhancing its performance.  

Use Case 5 will demonstrate the application of a microfluidic water treatment system in the landfill 
leachate treatment plant and the Microfluidic water system will be tested for its efficiency in removing 
micropollutants for the final effluents based on advanced oxidation processes (RO effluent treatment 
of approximately 1m3/day in an iterative demonstration for 1 month).  

In the same Use Case, the organic micropollutants electrochemical sensor box for monitoring 
micropollutants and an electrochemical inorganic sensor for monitoring the heavy metals effluents in 
the effluents will be deployed and its applicability will be demonstrated.  

Apart from the chemical/microbiological analyses to be done in the effluents, application of a battery 
of validated toxicity tests (Microtox, algae growth inhibition, rotifer reproduction, Daphnia 
immobilisation, zebra fish tests, etc.) for ecotoxicological evaluation of the systems effectiveness will be 
performed by HCMR.  



  

 

11 

 

www.imermaid.eu 

iMERMAID D4.1: Requirements and design of the Use Cases 

3. Use Case Objectives  
The main objectives of the pilot demonstrations are to validate the proposed methods for detection 
and monitoring of CoECs, heavy metals, and oil substances, and their effective remediation. These 
include the remediation of substances from the treatment plants and pharmaceutical industry, and the 
observation for the pollutant elements in the sea.  

The functional requirements of the treatment plant Use Cases are the ability to make real-time 
measurements of the concentration of the targeted micropollutants before and after the treatment 
process , and to provide the useful information through a user-friendly monitoring web interface. 
Similarly, the functional requirements of the pharmaceutical industry Use Case are the detection of 
molecules concentrations, their degradation, and a user-friendly monitoring web interface. The Use 
Case of the moored scientific buoy does not aim to remediate any pollutants. Its functional 
requirements are to be operational in high concentrations of salt (East Mediterranean salty water) and 
tolerate strong waves, and since the buoy is a remote system, to have uninterruptible operation 
electrical energy supply (by sufficient battery capacity and PV panels) and reliable data communication 
(by a 4G plan with sufficient speed and monthly capacity).  

The non-functional requirements are set for each Use Case along with their KPIs. For Use Case 1 the 
Pulsed Discharge Plasma will be assessed with experimental degradation runs on the wastewaters, 
followed by sampling and characterisation of the treated water, aiming at 95% reduction in 
agropollutant concentration and 50% reduction in pollutants transfer to the Mediterranean Basin. The 
levels of concentration measured by the electrochemical sensors should be within the dynamic range 
of sensitivity adaptation and linear range to the target molecules tested. The response time to detect 
the selected compounds should be less than 60 seconds.  

The aim of Use Case 2 is to achieve at least 95% degradation of pharmaceutical contaminants of 
emerging concerns from the industrial effluents and 50% reduction more than the conventional 
techniques of pharmaceutical pollutants at their source to levels that are within EU permissible limits. 
It requires reliable data transmission with sufficient communication capacity and robust database with 
satisfactory capacity to store raw data.  

For Use Case 3 the monitoring system should be able to detect up to 15 mg/l biochemical oxygen 
demand and 25 mg/l concentrations of suspended solids of selected metals in wastewater when no pre-
treatment is used and above 15 mg/l biochemical oxygen demand and 25 mg/l concentrations of 
suspended solids with a filtration pre-treatment. The aim is to limit the concentration of Pb, Cd and Cu 